
Item Description Part number
1. Top See Chart Pg. 27

2. Right Side See Chart Pg. 27

3. Secondary Air Channel, Right 30000606

4. Left Side See Chart Pg. 27

5. Secondary Air Channel, Left 30000607

6. Secondary Air Tube 30000368

7. Bottom 30000343

8. Bottom, Inner 30000346

9. Ashlip See Chart Pg. 27

10. Ashpan 30000363

11. Thermostat Cover 30000371

12. Back 30000347

13. Firebrick 30000358

14. Leg (4) See Chart Pg. 27

15. Leg Bolt, 3/8"-16x1" Hex Bolt (4) 1201432

16. 3/8" Flat Washer (4) 1202488

17. Primary Air Plate 30000356

18. Grate, Wood 30000604

19. Firebrick (10) 1601103

20. Flue Cover See Chart Pg. 27

21. 5/16" Adhesive Gasket 1203591

22. Front See Chart Pg. 27

23. Door See Chart Pg. 27

24. Primary Air Flap 30000370

25. Door Handle Catch 30000365

26. Wooden Handle 30000366

27. Door Handle Shaft 30000364

28. Door Pin, Long 1600416

29. Glass Gasket, Horzontal (8-1/4") 30000382

Shell Enamel Parts - Aspen
Part Name Classic Bordeaux
Top III 30001654 30006803

Left Side II 30001656 30006806

Right Side II 30001655 30006805

Flue Collar 30000353 30006804

Flue Cover 30000351 30006800

Front 30000348 30006801

Ashlip 30000352 30006808

Door 300003350 30006802

Leg Set of Four 30000502 30006810

Single Leg 30000360 30006807

Item Description Part number
30. Glass Gasket, Vertical (2) 30000383

31. Glass Panel 30000362

32. Glass Retainer (2) 30000474

33. Glass Clips (2) 1601394

34. Door Manifold 30000357

35. Flue Collar See Chart Pg. 27

36. Friction Spring 1201846

37. Primary Thermostat Assembly 30000503

38. 1/4" Flat Washer, Zinc (10) 1202474

39. 1/4"-20x5/8" Hex Screw (2) 1201372

40. 1/4-20x1-1/4" Flat Hd Phillips Screw 1200811

41. 1/4-20x3/4" Flat Hd Phillips Screw (6) 1200881

42. Ball Chain, Thermostat 1201960

43. 10-20x1/4" Plain Truss Head Screw (5) 1200996

44. 1/4-20x5/8" Round Hd Phillips Screw (2) 1200896

45. 1/4-20x3/8" Round Hd Phillips Screw (2) 1200894

46. 1/4" Flat Washer (4) 1202475

47. 7/16" Round Gasket (9.3Ft.) 7000910

48. 10-24x3/8" Round Hd Slotted Screw (6) 1200983

49. 3/16"x1" Roll Pin 1201833

50. 1/4-20x1" Hex Hd Screw (8) 1201326

51. Gasket, Flat w/adhesive (3ft.) 30000504

52. 1/4-20x3/8" Hex Hd Phillips Screw 1201053

53. Deflector Rib 30000597

54. Bottom Heat Shield 30000384

55. Handle, Screw Pan Head Phillips 1200986

56. Washer, Flat #10 .218 id x .5 od 1202423

57. Rear Heat Shield 30000385

58. Spacer HS 1 25 NI (Not Shown) 1601755
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